
MARCH/APRIL 2018

The Ten Biggest Water  
Investments in Canada

Top projecTs

Net-Zero  
Progress

Privitization  
Risk Rewards

http://www.WATERCANADA.NET


http://www.liquiforce.com


MARCH/APRIL 2018

VOLUME 18  NUMBER 2

Mark Your Calendar! 

Canadian Water SuMMit
June 20-22, 2018

42

10

30

8

CANAdA’s TOP  
wATER PROjECTs

The biggest water infrastructure 
projects in Canada.

10  North End Sewage  
Treatment Plant Biological  
Nutrient Removal Upgrade 

12  The Port Lands Flood 
Protection and Enabling 
Infrastructure Project

14  Capital Region District 
Wastewater Treatment Project

16  North Shore Wastewater 
Treatment Plant

18  Bonnybrook  
Wastewater Treatment  
Plant D Expansion
[...]
be impacted by the project were aware of the project and the 
impacts it would have on them or their business. We also 
initiated two significant new programs—the first being the 
Business and Institutional Program (BICP) which included 
surveying local businesses prior to construction to find out 
what their needs would be; and the second, our Ambassador 
Program, which had two dedicated field staff available to 
work with businesses, institutions, and residents to help 
minimize the impacts during construction. 

Through the BICP and Ambassador programs, we believe 
we were able to overcome the major impacts to residents and 
businesses. The project also included numerous community 
benefits such as a multi-use trail.”

Water’s Next winners 
receive a plaque and an 
individually hand crafted 
glass pin by artisan 
glassblower Aaron 
Calenda of Guelph, Ont.

Vancouver • June 20
AwArds gAlA And dinner.  

All Are welcome!

2018awards
Celebrating Canadian water 

leaders and champions

tHanK You to our 2017 SPonSorSPreSented BY

@WatersNext

follow us on twitter. nominations for Water’s next 2018 are now open!  

watersnext.ca

MARCH/APRIL 2018           23

https://twitter.com/WatersNext
http://www.watersnext.ca
http://www.WATERCANADA.NET


TOP WATER PROjECTS 2018
Project photos: C

ity of H
am

ilton

8 
Woodward 
Wastewater 
Treatment Plant
$340 million
The Woodward Wastewater Treatment 
Plant Upgrade project is one of several 
measures being implemented to 
address concerns over the quality of 
the water in Hamilton Harbour. The 
existing Woodward Avenue Wastewater 
Treatment Plant is a conventional 
secondary treatment plant with chlorine 
disinfection and an average day capacity 
of 409 ML/d and a peak capacity of 614 
ML/d. Tertiary treatment will reduce the 

location: Hamilton, 
Ontario 

owner: City of Hamilton 

engineer: Jacobs/formerly 
CH2M (prime consultant), 
AECOM (lead  
sub-consultant)

contractor: Raw Sewage Pumping Station 
(Contract 1): Maple/Ball JV (a joint venture 
between Maple Reinders and Ball Construction)

Electrical and Chlorines Upgrades  
(Contract 2): Alberici Contractors 
New Tertiary Treatment and Red Hill  
Creek Modifications (Contract 3):  
To be tendered Q4 2018

amount of suspended solids, phosphorus 
and ammonia reaching the local 
environment through the effluent that 
flows back to local waters.  

With support from the federal and 
provincial governments, the upgrades 
will include a new raw sewage pumping 
station with a capacity of 1,700 ML/d; 
expansion of secondary treatment; 
addition of tertiary cloth filtration media 
for tertiary treatment; a new energy centre 

equipped with three standby generators to 
service the Woodward Avenue Wastewater 
and Water treatment plants; and 
improvements to both the Red Hill Creek 
outfall and the collection system designed 
for the full future build-out of 1,000 ML/d.

The new raw sewage pumping station 
will have increased capacity for wet 
weather, which will help avoid the 
discharge of wastewater into Hamilton 
Harbour.  — Katherine Balpataky

The new 
pump station 
project under 
construction.

A rendering of 
the new electrical 

building and 
pump station.

Funding: 
•  Federal:  

$100 million 
•  Provincial:  

$100 million 
•  Municipal:  

$140 million 

24           MARCH/APRIL 2018

http://www.WATERCANADA.NET


TOP WATER PROjECTS 2018

“This project represents an investment in environmental 
protection by the Hamilton community, one that would 
not be possible without the strong support of our federal 
and provincial partners who have jointly funded this work. 
Success is now based on the large number of dedicated 
city staff and partnering contractors and consultants 
that are actively working to move forward on this  
large-scale upgrade. 
Once built the result will be a facility that will meet the 

modern expectations of the Hamilton community, and 
stand among the largest tertiary wastewater treatment 
plants in North America. […] Over 200 local jobs will 
be supported on site at the height of construction, this 
combined with other indirect demand for services and 
material supply will add strength to the local economy. 
[…] Investing in higher levels of wastewater treatment 
performance is a key element in the local strategy for the 
remediation of Hamilton Harbour as an Area of Concern 
on the Great Lakes. [...] This contribution toward 
creating a healthy and sustainable Hamilton Harbour is 
about more than building a vital ecosystem, it is about 
developing an irreplaceable resource that meets a variety 
of our ecological, social, economic, and recreational 
community needs. As a result, vistas are more beautiful, 
walks along the water’s edge are more pleasant, and the 
experience of the harbour is more natural. 
Hamilton has great plans to bring more people to the 

water’s edge, to live, and recreate in this unique and 
beautiful setting. This project supports that vision by 
protecting against the impacts of our urban community.” 

Andrew 
Grice, director, 
Hamilton Water, 
City of Hamilton, 
Public Works 
Department

“Hamilton Harbour is a Great Lakes Area of Concern (AOC), one 
of dozens of environmental ‘hotspots’ on the Great Lakes and the 
worst on the Canadian side. Many decades of largely unmitigated 
sewage contamination of the Harbour is one of the main reasons for 
its history of very poor water quality. The City of Hamilton went so 
far in the years following the First World War to purchase property 
on the Harbour’s north shore known as LaSalle Park in order that the 
community could have a safe place to recreate, but even that wasn’t 
enough. The entire bay was a uniformly dangerous place.

Many decades passed before the City of Hamilton gave adequate 
attention to the problem of untreated sewage entering the Harbour. 
The initial Woodward Avenue Wastewater Treatment Plant was built 
in 1964, but was a far cry from the advances being made today under 
the City’s Clean Harbour program. The largest investment of the 
program is a $340 million multi-phase plan to upgrade the Woodward 
plant’s final treatment process to tertiary treatment, allowing it to 
reach the strict discharge limits called for by the Hamilton Harbour 
Remedial Action Plan for phosphorus, ammonia, and suspended 
solids. The RAP’s phosphorus target of less than, or equal to 20 
micrograms per litre, in particular, will actually be surpassed by the 
final loadings achieved by the Woodward plant, meaning that for the 
first time in generations, wastewater effluent will actually help to 
improve water quality in Hamilton Harbour!”

Chris McLaughlin, executive director, 
Bay Area Restoration Council (BARC)

A rendering of the new Woodward 
tertiary treatment building.

MARCH/APRIL 2018           25

http://www.WATERCANADA.NET


TOP WATER PROjECTS 2018
Project photos: C

ity of W
innipeg 

9
South End Winnipeg South 
Wastewater Treatment  
Plant Phase IV Expansion 
$335.6 million

location: Winnipeg, Manitoba

owner: City of Winnipeg

Project/construction manager: 

NAC Constructors

engineer: Jacobs/formerly  

CH2M Hill Canada

The Government of Manitoba has issued 
the City of Winnipeg an Environment 
Act License requiring the treatment of 
nutrients (nitrogen, phosphorus) among 
other requirements at the SEWPCC.

The SEWPCC currently employs a high 
purity oxygen process. The SEWPCC is 
being upgraded to a biological nutrient 
removal (BNR) process to remove 
nitrogen and phosphorous, with other 
upgrades to treat wet weather flows. 

The implementation of BNR will 
require a major plant upgrade and 
expansion. Also, the population within 
the SEWPCC service area is growing and 
will necessitate a capacity upgrade. The 
upgraded design average dry weather 
flow will be increased to 75 ML/d.

The major plant upgrades include:

  Increase influent pump capacity

  Upgrade existing 12-millimetre 
screens with new 6-millimetre screens 

  New primary Vortex grit  
removal system 

  New screening/grit handling system

  New high rate clarifier 

  New Biological Nutrient  
Removal reactors

  Two new secondary clarifiers

  New chemical building

  New rotary drum sludge  
thickening equipment  

  Upgrade of existing UV equipment

  HPO reactors to be repurposed  
as fermenter and biofilter 

  New 66-kilovolt substation 

  New electrical service and 
distribution system

  New electrical building 

  New centralized diesel  
standby generator 

  Replace ABB/Bailey  
Infi90 DCS with PLCs.

  New control fibre network  
throughout the plant

  Replace existing DCS HMI with a new 
HMI system connected to the PLCs.

The SEWPCC Upgrade project was 
procured as four separate contracts. 
Contract 1 included foundation shoring, 
earthworks, and piling and was awarded 

to PCL Constructors for approximately 
$24 million in September of 2014 and 
completed February 2016. Contract 2 
included the structural concrete works 
for the high rate clarifier and vortex 
grit and was awarded to Graham 
Construction for approximately 
$9 million in October of 2015 and 
completed January 2017. Contract 3 
included the structural concrete works 
for the bioreactors, blower building, and 
secondary clarifiers and was awarded 
to NAC Constructors for approximately 
$39 million in May 2016 and is  
still in progress.

In October of 2017, NAC Constructors 
was awarded the last contract for 
approximately $180 million. This 
contract includes all the remaining 
works such as the site-wide mechanical, 
electrical, concrete, and site works. The 
project is scheduled for completion in 
December of 2021.

Note: As part of the RFP process, the City  
of Winnipeg’s vendors and sub-contractors 
are not permitted to discuss city projects  
with the media.  — City of Winnipeg Staff

other: PCL Constructors Ltd. 
(site preparation works); Graham 
(clarifier and grit removal concrete)

Funding: Public
• Federal: $42.34 million
• Provincial: $17.08 million
• Municipal: $276.18 million

The secondary clarifiers that are being 
constructed and the second one 

26           MARCH/APRIL 2018

http://www.WATERCANADA.NET


https://www.xylem.com/en-us


TOP WATER PROjECTS 2018

10 Kitchener Wastewater 
Treatment Plant
$320 million

location: City of Kitchener, Ontario

engineer/design: TetraTec (Phase 1); 
Jacobs/formerly CH2M Hill (Phase 2); 
AECOM (site-wide facility design and 
pre-design of Phase 3); CIMA+ (consultant 
designer for the tertiary treatment,  
contract 4); AECOM (outfall design)

detailed design: T2 Utilities  
(pre-utility clearances)

Project photos: Region of W
aterloo

other: Trojan Technologies (UV 
disinfection equipment); ABS (high 
effluent pumps); GEA Westfalia 
(biosolids facility); ARCADIS (third-party 
consultant, value engineering); Toromont 
Cat (generators and switch gear); Ovivo 
(digestor equipment); Aqua Aerobics 
(tertiary disc filter); John Meunier Inc./
Veolia Water Solutions & Technologies 
Canada (major headworks); APGN and 
Atlas-Copco (high-speed turbo blowers)

Funding: Public
• Municipal: $320 million

The Kitchener Wastewater Treatment Plant 
upgrades and new plant are high-priority 
capital investments for the Region of 
Waterloo. The main objective is to improve 
water quality in the Grand River, but also 
to accommodate the significant growth in 
the Region.

Located in the City of Kitchener at 
368 Mill Park Drive, the Kitchener 
Wastewater Treatment Plant is is a 
conventional activated sludge process with 
chemical phosphorus removal, anaerobic 
sludge digestion, and ultra violet (UV) 
disinfection, and has a rated design 
capacity of 123 million litres/day (ML/d). 
The plant was originally constructed in 
the 1960s and Plant 2 was constructed 
in the late 1970s each with primary and 
secondary treatment, anaerobic digestion, 
biosolids treatment, and disinfection.

Nancy Kodousek, director of water 
services, Region of Waterloo said, “This 
project was one of the recommendations 
coming from the Region’s 2007 
wastewater master plan. It was a very 
aggressive ten-year schedule, looking 
at upgrades to the Waterloo Treatment 
Plant, Hespeler Treatment Plant, 
Kitchener Wastewater Treatment Plant, 
and other facilities.” 

The magnitude of the work coming 
out of the master plan increased  the 
Region’s 10-year capital program to over 
$700 million by 2010. “The question 
for the Region for water services was, 
‘how are we going to implement the 
recommendations?’”

A phased approach for upgrades to 
the Kitchener WWTP was recommended 
including:

  Construction of a dewatering  

facility at the Manitou Drive  

Biosolids Transfer Station;

  Construction of a standby  

disinfection facility;

  Construction of UV  

disinfection and effluent  

pumping station facilities;

  Upgrades to Plant 2 to provide 

approximately 50 to 60 ML/d 

nitrification capacity in a  

plug flow configuration;

  Decommissioning of the  

existing biosolids storage lagoons  

to provide the area necessary  

for the construction of Plant 3;

  Upgrades to headworks and 

processing of biosolids  

(thickening, pumping); and

contractor: King City Group (phase 2  
upgrades); Graham Construction 
(contractors for the phase 1 upgrades 
biosolids facility); Maple Reinders 
(general contractors Contract 2); 
Graham Construction and Harbridge +  
Cross Ltd. JV (general contractors for 
contract 3); Maple Reindeer and Ball 
Construction JV (general contractors 
Contract 4)

geotechnical consultant:  
WSP and Peto MacCallum Ltd.

28           MARCH/APRIL 2018

http://www.WATERCANADA.NET


TOP WATER PROjECTS 2018

“The Kitchener wastewater 
treatment plant is the largest in the 
watershed. Although upgrades are 
continuing, we have already seen 
a positive improvement in water 
quality downstream of this plant in 
the watershed. With improved water 
quality in the river, there will be better 
conditions for the aquatic life in the 
river through the central Grand. It 
will further advance a developing bass 
fishery and slowly support other fish 
species to recover in this area.  

Higher quality river water will also 
translate to better water quality for 
downstream users like the City of 
Brantford, Ohsweken, and Six Nations 
of the Grand River, who withdraw water 
from the Grand River to supply their 
communities with drinking water.” 

Sandra Cooke, senior water 
quality supervisor for the Grand 
River Conservation Authority and 
chair the Water Managers Working 
Group for the watershed. 

“Regional council has always been extremely 
supportive of upgrades to our wastewater 
treatment plants for the environment and 
to improve treatment. It’s a reflection of 
where we are as a Region. We are an inland 
community and we derive 85 per cent of our 
water from groundwater and about 15 per 
cent from the river itself, so we use the river 
as a water source and a way of dealing with 
our waste. We do have a responsibility to be 
environmental stewards and that includes 
making sure our wastewater treatment 
plants are operating at top capacity—not 
for just for volumes, but how we treat the 
effluent and the receiving river.

As far as the public’s interest in the 
project, I would say it’s one of those 
things that fly under the radar. During our 
discussions about the LRT project, our 
share of the project was going to be about 
$250 million, yet we just approved spending 
over $400 million, almost $500 million on 
the Kitchener-Waterloo Sewage Treatment 
Plants and no one batted an eye on spending 
that. Most people didn’t even know.”

Ken Seiling, 
regional chair, 
Region of 
Waterloo

“This project has really shown 
me how strong leadership and 
communication; building strong 
project teams and stakeholders 
to implement such a project is 
really the success of the project. It 
requires dedicated engineers for 
the construction of the facility, but 
it also involved the Ministry of the 
Environment and Climate Change. 